450 RALLY Factory Replica 2018 <2018><EU><F9399R8>
SHOCK ABSORBER DISASSEMBLED
49952

SIEHE SETTINGLISTE
SEE SETTINGLIST

Pos Part Number Description Additional Text Quantity
1 5018126851 Sub-part mount. eye cmpl.w.tub 1.00
2 36120151 HS lock screw M5x6 1.00
3 46810893 O-ring 5,28x1,78 NBR70 black 1.00
4 50180100 O-ring 8x1,5 Viton75 green 1.00
5 50181330 HS screw G1/8x8 1.00
6 14460107 O-ring 10x1,5 NBR70 1.00
7 50181276 HS cylinder-head screw M12 1.00
8 501811508 Screw cap M29x1 DCC-LS cpl. 1.00
9 501811518 Screw cap M29x1 DCC-HS cpl. YZ250 1.00
10 50180217 O-ring 27x1,5 Viton70 green IS 2.00
11 52000196 Sticker, XPLOR PRO 75x40 1.00




12 50181292 Spring retainer M57,5 1.00
13 50180327 HS cylinder-head screw M5x30 1.00
14 50180114 Intermediate washer spring 61, Super Moto 2.00
15 912101038 SPRING 260 54 N/MM 1.00
15 912101018 SPRING 260 48 N/MM 0.00
15 912101028 SPRING 260 51 N/MM 0.00
15 912101048 SPRING 260 57 N/MM 0.00
15 91210105S SPRING 260 60 N/MM 0.00
16 50180824 Spring retainer 61,5x79,1x7 1.00
17 50180273 Round-wire snap ring 58,5x2 1.00
18 50180529 PISTON ROD NUT M16X1 1.00
19 50181215 Piston 16x49,6x13,5 1.00
20 50180185 O-ring 44x2 Viton70 green 1.00
21 50180135 Piston ring 47,95x49,95x8 1.00
22 50181279 Rebound disc 16x43x13 h4 1.00
23 50180603SA Sealholder 50x28 cpl. 1.00
24 50180126 Round-wire snap ring 53x1,75 1.00
25 50181302 Cover 50x6x15 red 1.00
26 50181100 Rubber pad 18x58x46 black 1.00
27 18180S40TS Mounting fork, cmpl. 1.00
28 46811205 Bush M10x12/15/13x9,5 1.00
29 46180010 Distance bush 10x15/18/24,5x10 2.00
30 R12012 Ball joint bearing kit top 12m 1.00
98 50180751S1 SHOCK ABSORBER FLUID 5 LT 1.00




